1\

2.
3.
4.
5.

H =
BAE B 5y

WL (JJ-168-02) F-EBE /R4
INTRODUCE THE STITCHER’S (JJ-168-01) PARTS FIGURE¢®seesecsccccccccescesce]
HL2L%2%% MACHINE’ S SRTUPseeesssccccssccccsscccsscccssccssssccssssccsssscsssscss)
HIMIE Y MACHINE’ S LUBRICATION eescccccccccccsccscccssccssccssccssccssecssece’
%22 ] THE EXPLANATION OF THREAD SETTINGeesseccceccccccccccccces]
W24/ MACHINE’ S OPERATION seecccssccccccscssccccssssssccssssssccccssssssces
5-1 T3k TF5 MOTOReeeessecccssccccsscccsssesssscssssecssssecssssessssossssccsssses

5_2 E{%ﬂﬁ PEDAL..oooooooooooooooooooooooooooooooooooooooooooo000000000000000000000006

5_3 %%E% SWING ARM...............................................................7

5-4 fP LR JiEAT THE PRESSERFOOT’ S UP-DOWN BAReeseccscccsccccccccccceel
HL%%U%%% MACHINE’ S ADJUSTIONG®e¢eecccccccccccccccccccscscssoccccsccccccccccce)
6-1 ZEEt H A g CEg—)
THE OPPOSITE STATION OF NEEDLE AND SHUTTLE (STEP 1) secccccccccccces)
6-2 Rk 5 gds (BB
THE OPPOSITE STATION OF NEEDLE AND SHUTTLE (STEP 2) seeeccccccccce]()
6-3 £ 1% ADJUSTING THE DISTANCE OF STITCH LENGTH¢sssssesccccccee] |
6-4 L £ FA % Fifi %% BRDINARY TENSION COMPLETE SETeeseecccccccccccccece])
6-5 Pl Lk 3 1 4%
ADJUSTING THE ELASTICITY OF THREAD CONTROLLOR DISCeeesecceccccee]3
6-6 JE 7 22 E 5 i HE
THE LOCATOR’S SETTING&ADJUSTION...ooooooooooooooooooooooooooooooooooooo14
6-7 EAaIRY R E
THE PROTECTIVE DEVICE WITH CLUTH.......oooooooooooooooooooooooooooooooo15
6-8 IR b N #5025 i %% ADJUSTING THE MOVING DISTANCE IN
HEIGHT OF INNER PRESSERFQ(QTeeeeeccccccccccccccccccccscccccccscccccccccccee | ()
6-9 AN H AL S A
ADJUSTING THE PRESSURE & STATION OF OUTER PRESSERFOQTeeesssccee]7
6-10 PN HHBI v FE AL . M v R R
ADJUSTING THE HEIGHT OF INNER PRESSERFOOT & NEEDLE BAReeeeeeee]8
6-11 44534 5 144 ADJUSTING SET OF THE SEWING SPEED#sesssscscccccccee |9
6-12 AR = I Wb HE B
OTHER ATTENTIVE ITEMS & SOLUTION OF BREAKDOWNeeessecessscees()-2 ]
6-13 JEZ A %1% ADJUSTING THE PRESSURE OF BOBBIN-THREAD®e¢¢22-23
6-14 MR e N I Lk 77 26 v
THE SETTING METHOD OF BOBBIN-THREAD INTO BOBBIN CASE¢eessscccce)



FEFR JIAJING

RE AL T s b -

IRPHERIA DT 257 b, AAF REFICADET, M8 ahe, U™ e i ORI
A TORARAEIA s e HUBRPERE, USRI PR BL U, KRR, !

Dear users:
Thank you for buying JIAJING’s products, it is our persisting in Research & Design and strict
Quality Control for producing high quality, and precise machines.
It is extremely important to read this manual carefully and thoroughly to ensure operation easily

and keep well mechanical function.



5 JIAJING
1. WEHL (JJ--168-02) &HBERAH:

INTRODUCE THE STITCHER’ S (JJ-168-02) PATRS WITH FIGURE

L4 # Needle bar

2. WEM Inner presser foot
3. 5MEM Outer presser foot
4. 5%% Shuttle

5.# 7 Bobbin case

(A HL 3k (B) =fJi i

(D) 44411t (BE) 1Tt B

(G By % (H) #

(D HiETFR (KD Bt

(M) SEfLAS (N) HLT

(A) Head part (B) Triangular base

(D) Sewing part (E) Thread tension regulator assy.
(G) Foot stock (H) Pedal

(J) Motor switch (K) Pulley

(M) Locator (N) Solenoid valve

(C) wE4
(F) 5
(D 4 &
(L) £
(0) B

(C) Swing arm set
(F) Table plate
(ID) Motor
(L) Thread stand
(O) Electric bobbin winder assy.



HEH JTAJING

2. WLk 2%
2-1 AW, KRR (R $:2k, DI
2-2 KL A& vy A RIS B e CAnaR B0t @i k07 1)), B R AR m A, 6 etk ik IR
“OFF” # OCHILIAHED, frhis REgse e bieht (2 6-7 081, CHM L E, TN,
2-3ZRGEN AR, RN TR e N 2mm,  RIATASE A 28 5 S R A O AL, R e R
JENTIRLZ
2-4 AR R — M CP*5x27-SPI AT (k4D ok CP*5x%25-SPI
2-5 ZRAEREIE, KL MIRE TR A2 10 B2, WA ZeRCR AR
2-6.[FHRIARALE ] AR R, AT RIS T AL R AL KL 1~1.5mm, ## K%
WA IRERR T WL, MR WEiEE . W, 5 st i e ife (#399), T
BATIE, HEE.

2. MACHINE’ S SET UP:
2-1.Don’t make a mistake , Please according to indicatory power supply (VOLTAGE) when wiring.
2-2.The turning direction of pulley is clockwise.(shown as the red arrow on label).If the
turning direction is error after start .First, to turn off the motor switch, and wait about
six-seven minutes to let the motor’s pulley stop really, To change the two wires station,
and turn on the switch again.
2-3.When you to install the locator,Please make the needle bar drop 2mm from uppermost station,
and then tighten the locator’s screws..
2-4.Suggest needle style: JJ-168-02 with CP*5#27-SPI (steep-head)
2-5.When you install the needle, please turn the face of needle’s hollow to left is about 10 degrees,
for the better effect at hook thread.
2-6.[The lowest position of needle sharp]: When the needle bar descend to the lowest position,
the needle sharp into shuttle’s hole is about 1~1.5mm. If the needle sharp into shuttle’s hole

to long , it will lead to twist or disconnection thread. Please loosen the needle bar’s fixed

screw(#399) before adjustment, and tighten the fixed screw after adjustment.



L JIATING
3. HLEsETE
3-15 AL (ZLR0, W@ E APl (B Mobil i NO.2 5L
325 AL, BER (8 /NED) W AR DIl —IK.
33/ ING, TR BRI Sy, AR MRS NI, DUREEIZ BTN .

3. MACHINE’ S LUBRICATION

3-1.Please drop some lubricant oil into every oil hole (red point).(Ex. The Mobil No.2 oil).
3-2.Please at least drop some lubricant oil into every oil hole everyday (per 8 hours).

3-3.The revolving fricative part of shuttle’s circumference, must be poured into light lubricant oil

for keeping operation smoothly.



L JIAJING
4. LRt (THE EXPLANATION OF THREAD SETTING) //
1. ZEgaedl (ZF4) #41%: (THE SETTI

ok JEANE] 4-1 P2
(NO.1~15) K pzE
LA

** Please, as the step on the
right fig 4-1 (No.1~5) to set
the thread.

2 SRARAE T S
(THE ATTENTIVE ITEM
OF USE THREAD STAND)

R 7o N Ly 5 L NV 2 S T v i
AT o K] 4-2 B A o] iR
HBEEL i .

** Please pay attention the lower

and upper rods must be aim,sh-

own as fig 4-2.for feed thread

smoothly.



i JTAJING
5. PL2LER/E: (MACHINE’S OPERATION)

5-1. 435 (MOTOR SWITCH)

PE ks DRI, WERBH I S, SR A R A AT, BIATTOC HEhl A, it
I 5G1% OFF 41, nl BF I andk st il .

CER AR B PRSI 4800, TRE R SBCR, EBON, IR R T R, A
PRBITECT DA G A A3 T A

There is a protective equipment of automatic power off system. If the is power overloaded or thread
is clamped on the rotating hook, It will automatically be cut off, First, you must push the “OFF”

button and take clamped thread out. At last push the “ON” button for starting again.

** ATTENTION]**:Please attention the presser foot must be put down. If the presser foot at upper
station, please pull down the presser foot up-down bar to descend the presser foot, for avoiding the

needle bar to bump off the presser foot.



i JTAJING
5-2.8% H (PEDAL)

U B AR 1 T R

PR AT (A JTED, JERs, HATNBCERE, BRAEEEE, BRI .
M Ja i (B 71D, e Ashidie.

Adjusting the stitch speed and controlling the presser foot lifting.

It will start when pedaling forward down (A direction) .To light pedaling forward down for

slow speed and to heavy pedaling forward down for fast speed. The pedaling backward

down (B direction) ,for auto-lifting the presser foot.



L JIAJING
5-3.8% B (SWING ARM)

NROES(FNPRPS
MR (Pl B AL, EnE PR s

The correction method of operation:

Please turn the swing arm as shown on the fig, when you stitch near to the border of front shoe-top.



i JIAJING
5-4 9 - R A (THE PRESSERFOOT’S UP-DOWN BAR)

FEZRGR T, BTSRRI, AR AL TS _E7 2 T BT (s ik Ao
ReeAt i L3, BT, Sz, SR R

On sewing stop, you can use presser foot up-down bar (shown as arrow A), let the presser foot

to hoist or lower. To pull up the bar for hoist presser foot or pull down for lower presser foot.



{8 JTAJING
6. ML 25183 (MACHINE’S ADJUSTION)

6-1.[ A A B AR AL E ] CPER)
[THE OPPOSITE STATION OF NEEDLE AND SHUTTLE]: (STEP 1)

/@\
fomem)
A

(1D SEte MEFER R RE (A, HITHESh Wi, =Wra) “R7 75, fxE GERED (e,
AT EEA 2, TR

(2) HFEHERE T AR, TR B (#603).

(3) FFMy OBED Hesh T8, et msy 3mm.

(4) BURPEVE R =AM e N RN Ae S, BlD (#5660 LR & i (#564) L2 MR
X5, FHEONTE, R AN B RS, X 5R I, R (#603) B A
AR (#7560 2 (MB060012) 1482,

(1) First, push the button (A), and turn the wheel clockwise by hand, until you hear a “KA” voice.
Second, to turn the wheel counterclockwise by hand to make the distance of inner presser foot
stitch length to zero, and to loosen the (A),

(2) To make the needle bar at the lowest station and to loosen the belt (#603) .

(3) To turn the wheel clockwise by hand, to make needle bar lift up about 3mm

(4) Please attend the transmissive gear-box in triangular base, the groove on shaft’s (#566) top and
the make on cover (#564) must on a line. If not on a line, then it need adjust the gear to make in
on a line, then put the belt (#603) into the gear. If it need to be adjusted, please

adjust(MB0600212) of (#756)slightly.



L JIAJING
6-2.[ 44T H ) LB AI AL E ] G )
[THE OPPOSITE STATION OF NEEDLE AND SHUTTLE] (STEP2)

T
STITCH
DIATANCE

]

SHORT .

(1) H=AMRa Mz 5140, BUR=AREDERZ (#766), WA EHHZ KPR E A 2 ds
FE LR MRS AL B 2 ke CEDEFEBOR, APV BB, EEE AN AT R BRI,

DA 2 Al i 1) 4= B TR 2 TR B 7D

(2) 4G, e [ e IR

(1) TO loosen three fixed screws (#766) from the right-side leading hold on triangular base.
The shuttle’s hook at needle’s hollow station, depend on the distance of stitch length.
(The longer the distance, the lower the hook’s station will be, but must attention, don’t
adjust the needle bar too high or too low, to let the hook to strike the needle’s top or bottom).

(2) Please tighten the fixed screws after adjustment.



L JIAJING
6-3 £ FEiH% (ADJUSTING THE DISTANCE OF STITCH LENGTH)

gtih
STITCH DISTANCE
& fd
LONG D E SHORT
e N .
;s
S PRESS DISC
AN

A : \(((
Il | 4% R S
\/
FIXED PIN ~ -
i
_—
.
=

TG N ERUE (A, FEiERE el e, ClnlE s Wrsl) <7 s, W Cngisk D)
FIRAHCEN B, WA (i sk B TR RE R

BRI 42 Betr ke 2 TARRE R QMR A1 ik D), ANRT RS T e A o

To push the (A) button first and then scratch the pulley and press-disc at the same time. To turn
backward until you hear a “KA” voice, In case of turning it clockwise (shown as arrow D),it’s long
stitch length; in case of reversing it (shown as arrow E),it’s short stitch length.

[ATTENTION]:Every time please pay attention to the direction of turning the pulley, you must turn it
in clockwise direction.(Shown as arrow D).



{8 JTAJING
6-4 TFEEFAE FriE#%: (BRDINARY TENSION COMPLETE SET)

¢
|
™
|

AR

(1) [IEZf B AN £ et id el (B), SKRHER, Rz, Iy,
(2) [ABIFRLNI LTSRN, SRS gdE T, Jrfigeeki .

(1) [Brdinary tension complete set]:Please turn the nut (B) clockwise for more tension or
counterclockwise for Less tension.

(2) [Automatic laxation complete set]: When the lifting lever rise, the tension disk can auto-open
for pull thread out conveniently.



5 JTATING
6-5. UL 5 4
(ADJUSTING THE ELASTICITY OF THREAD CONTROLLOR DISC)

[P RIS T 7 IR [ (A, R T IRE s b 4 TR ARALE, R e iers

MeiRez (B), b MBI EsfiE, SRR Ry s gesf )y, 5 Juhetn i e

#ez (O, JaMl—RFhamA L L2 Vg, W (ngisk D), FINEUR R, Wl

R, R (Fik B, #k8

FYSREAEI . BASN RN, W REAT LR HEOR B D

[ADJUSTING THE CONTROL SPRING]:The arc-plate (A) under control spring is to decide the
lowest station of spring. In adjusting, to loosen the fixed screw (B) first, and move plate to needful

station, and then tighten the screw. When you need to adjust the elasticity of pull-thread, please

loosen fixed screw (C) first, and use screwdriver insert the groove on axis’s top. To turn

counterclockwise (shown as arrow D),and then tighten screw for more elasticity or to turn clockwise
(shown as arrow E)for less elasticity.

*ADJUSTIVE RULE: The thread must be keep on straight line, tensional situation.



FEif R TIATJING
6-6.7E N 25 2251 # .  (THE LOCATOR’S SETTING & ADJUSTION)

12 L 5.2 T 30 A BB AE A SN 19 BT G
CABLBESE T4 24 F 2mm)

2. L HGEN AN, W TR Bk, BT AL T o R nU R 2mm,  [Al I E E
frds LREERZZ (A,

(1) . The function of locator is to make the needle bar auto-stay at a established station,
when sewing stop every time.(The established station is needle bar drop 2mm from uppermost
station)

(2) .When you to install the locator,Please turn the pulley to make needle bar drop 2mm
from uppermost station,and then tighten the fixed screws(A) on locator.



i TTAJING
6-7. B4 w853 . (THE PROTECTIVE DEVICE WITH CLUTH)

(D

(2)

(3)
(4)
(D

(2)

(3)
(4

Plgsished, e, RS BBk Ta, s, 2 eIk, B
DHIRCEEY APATS /AR

ABEE AT R R, IR ) 2 RN R IREE (A ARSI AT ERE (i
Bk C), WIAEIAE SRS, AE B RS (A EEE ks, & TR R R,
FIAESSE R, A R TR B ) s, Sl )T E AU R AR g

B8 AT L, SR ED AR T R, AR R

CEBO Gl iy, WRE e 8, T E AT

Border stitcher had been especially designed for protecting parts. As long as over-load in the
motion,the wheel will automatically break away main-shaft to take no-loaded motion,and
power also will be cut off after two seconds.

This set can adjust sewing-power depend on the work’s thickness.If you turn the nut (A)
counterclockwise(shown as arrow C),it can loose spring and decease friction between
press-disc & pully for thin sewing,or to turn clockwise(shown as arrow D),tighten spring and
more friction for thick sewing.

The sewing-load adjustment rule is when needle sewing the work,don’t have idle turns.
[SUGGESTION]:Please adjust light load when sewing thin works;and heavy load when sewing
thick work.



{8 JTAJING
6-8. NI F R EhIEE % (ADJUSTING THE MOVING DISTANCE IN HEIGHT
OF INNER PRESSERFOOT)

SEERA FICIZIE (s A, CRIRZZ ) B, I {E NI E R R ShE B AR K,
[, WAL RSB AR N

First, to loosen the thumb nut, and push the screw forward to make inner presser
foot moving long distance or short distance in height of inner presser foot than before,
and then tighten the thumb nut.



i JTAJING

6-9. /MF I ST 5 € A7 (ADJUSTING THE PRESSURE & STATION OF OUTER
PRESSERFOOT)

(D)Frigez (B A AR BT ek, AN R ), R, EII9R59.

Q)JETEAAE e IR 22 (B), fFAMPIE T4 b, KoM hk, A4 0.5~1mm 2 [F]F,
(Bl C© FiiEsIR2 .

(1)To turn screw (shown as A) clockwise by hand, for more pressure of outer presser foot than
before.Conversely, counterclockwise for less pressure.

(2)First, to loosen the fixed screws (B), and make outer presser foot station on needle-plate, pull
up the presser foot’s up-down bar for having a space about 0.5~1mm(shown as C),and then tighten
the screws.



i JTAJING
6-10. PN A BEI v 8 1 S84 1A vy B R 3
(ADJUSTING THE HEIGHT OF INNER PRESSERFOOT & NEEDLE BAR)

I fICEY
&~ LOWERMOST

N\

(L) [P F R v P T ) S A iR 22 (R A, BRI AN (VR B), Al e iR 22,
AR, Rz, AT TR
Q).[EMFEm B g e 522 (D) e, o FEFFR/E RS, %), 15 RIRZ.
S FARENS S 3 VA B2 A g P ] b 3 S R SO o VR RVA S 3 v
KJELY 1~1.5mm, (41 ER E) 47 ik K2 WA G4l 2R 1 W I Zennn P A 4 k. i I .
(1).JADJUSTING THE HEIGHT OF INNER PRESSERFOOT]:First, to loosen the screws
(shown as A) and push the rocking arm forward (shown as B ) for lifting more height of inner
presser foot and then tighten screws back. Conversely, to push it backward (shown as C) for
descend it height .And then tighten screws.
(2).[ADJUSTING THE HEIGHT OF NEEDLE BAR]:First, to loosen the fixed screw (D),pull up
or press down needle bar for adjustment Tighten screw after adjustment.
*#3%% THE LOWEST STATION OF NEEDLE SHARP]:First, to turn pulley let needle to
descend to the lowermost station, the needle sharp into shuttle’s hole is about 1~1.5mm.
(shown as E) If the needle sharp into shuttle’s hole too long,it will lead to twist or disconnection
thread.
Please loosen the needle bar’s fixed screw before adjustment, and tighten the fixed screw
after adjustment.



R JTTATJING
6-11. - 253 %% . (ADJUSTING SET OF THE SEWING SPEED)
LTI RS (SELECTION OF PRESSERFOOTS LIFTING)

~N

( o o o o
G mja]=]:=
1ADDEE
\&@iﬂam)

(1) A AR A 2 T R, A mT M ) A 1) PR B Ak, R T B By IR 5 TR 2 THI AR
2R, FEMBRAEIE S W Sk AT

Q)ITIITRTT 2 1645, IR BOE Sk A L iR S8, PR ERAETE 20 ik

BAET M

(1).When you need to adjust the sewing speed, in addition to pedaling heavily on
pedals also can set up the speed on the screen of motor control box.Please refer
to the motor’s operational manual for operation details.

(2).For selecting up or down modes of presser foot, also can set up the speed on the
screen of motor control box. Please refer to the motor’s operation manual for
operation details.



i JTAJING
6-12 Aty ==, b

1)./2) 228 8 2 3 (#628-2), 5 1R 7¢I 2 i 4218 22 (MB030003), T e A R 4456 Y
DARFORAIL R N, 1T 55 300 S B2 40 ™ B I 17 B 46t

2)./B) R AR BRI AL EE Ty (1) KRB HYE (2). W T eF 77 T4 3) a4k
AHEIR, TR S

3).A )X I EFICIEIUH Sy, WIERAI CL R 7 ks (DIRE AT #514), fiF
R ETF. ()80 A £ 75 [ 52 MR 22 (MA050010), % 3820 44, BUHI 42k, (3).
ALy, RN R, R R T E, R AR AU T R, ARl e
HE. AEzY)E, Hel bR,

A AFTIFRIETF O T, R, RICVEEH, 15 A A4y
(DAL LT (BEREEEET)
Q) fREG 22 BT T o R, 1S E AR DB, JF A e T R X))
Q)AL T E . B DR, R
R Bk TG s el

5)AKEHAR e, TEEE TR (WEDR)



i JTAJING
6-12.0THER ATTENTIVE ITEMS & SOLUTION OF BREAKDOWN

5).

PUT AT CENTER

1).The elastic sheet (#628-2) in shuttle and the adjusting screw (MB030003) in bobbin case, must
adjust properly for ensuring feed thread smoothly. When the elastic sheet’s sides was worn
seriously, please change it.
2).Please refer the following of methods, when the thread twisted:
(1)First, turn off power .(2)Turn the wheel counterclockwise.
(3)Make the shuttle reversal, and then put off the twisted thread.
3).If the above methods still. Can’t pull out the twisted thread, please adopt follow methods:(1)To
rise the presser-bar lifter(#514) for uplift the presser foot.(2) To loosen the horn tip fixed
screws(MA050010),and take apart some parts; pull out the twisted thread .(3)Please attention,
when assembly back, the sewing arm must have be put on the center of arc’s plate and the needle
plate must have be put in the center of the horn top groove at the same time. Please tighten the
fixed screws after assembly.
4).If it can’t operation when you turn on the power switch, & press the press plate. Please check
follow parts:
(1).If the plug is inserted?
(2).If the fuse is burn?(If it has burn, please change it and check the reason)
(3).If the power rubber ring is worn seriously?(If it has worn, please change it)
(4).If the adjuster is set in right station?
(5).The tweezers is for taking out the bobbin case.(shown as fig.)



5 JTATING
6-13.26FA BifHE (RS2

WA A S R, K5 SO SOBOR N IR, S 2R o (HIE RS AN ELRF
NIRRT, &SR T3, TIAHRL, WRMRAERNL, FEEL. (k)

S hRE: OEAER T, EASER .
ONNIP Skt P/

A ) S5 1

(DIREH FHIRL, EBIPT TG B, 1E A5 A Sk = R .
OFMR)5F, BERNRL RS G AGH), NIRRT, AL 7 LR
CanEl =

AN AR (A S R AR
(D). ZEENS, FHEHNZMEIFE, RoRmgoRie, TN 2 i rigeE CILETIE P13, P14) InLLig % .
(2) AR TE R T, RO IR, TN AI s A 2 5P R R BT



L JIAJING
6-13.ADJUSTING THE PRESSURE OF BOBBIN-THREAD

(FIG.1)

(FIG.2)

There are two adjusting methods

Method 1:

Adjusting the elastic sheet in shuttle, to pull open sheet (showed as fig ).To pull the sheet more open, the
bobbin-thread more pressure, conversely push close for less. Please attention, don’t let the elastic sheet too level to
touch bobbin There will create bobbin idle running , can’t control bobbin-thread, let thread confused to lead thread
twist. (as fig.1)

The function of elastic sheet

(1).Press bobbin don’t let it to idle running.

(2).Use sheet’s pressure to control the tension of thread.

**Adjust and correct:

(1).To pull bobbin thread with hand, until the tension is we need.

(2).If you feel the bobbin thread’s tension is too tight after adjust(elastic sheet is too open), you can use screwdriver
to make the bent line flat by pressure.(as fig.2)

Method 2

(1).If the outside-thread in shoe float on surface, it means the thread is too loose, you can tighten the screw of
tension disc set on thread tension regulator assy.

(2).If the bobbin-thread float on shoe’s surfaoe, it means the thread is too loose, you can adjust bobbin-thread
pressure with the above mentioned.



L JTATING
6-14. 82 5% WKLk Zr 4k /7v: (THE SETTING METHOD OF BOBBIN-THREAD
INTO BOBBIN CASE)

(1)

LR N R TIRE, ARE T o ezt , HODBRIGHKHE L EIUF B .
Please as the above fig. to do, when you what to set the bobbin-thread again.



JJ-168-02 ZA: 40 i K 4> SPARE PARTS DISTRIBUTING DIAGRAM

Lo 3k 4k o fift

DISTRBUTING DIAGRAM OF HEADDsssececccccccccccccccccccssccccccccccssd (s )7
2+ ERALsh A5 o) ik K

DISTRIBUTING DIAGRAM OF MAIN SHAFT DRIVINGeeeeccccccccccee)R.3()
3. REH LGy K

DISTRIBUTING DIAGRAM OF THREAD-CLIP SETeeeeccccccccccccccccce3] 37

Ay B A R S 1R

DISTRIBUTING DIAGRAM OF NEEDLE BAR SETseeeeessccscceessecese33-34
5+ HEFHLIE - iR E

DISTRIBUTING DIAGRAM OF COUPLED MECHANISMesessssseesece35-36
6+ FE IS4 o iR

DISTRBUTING DIAGRAM OF PRESSERFOQTesssseeeeessccsccessssceses37-38
T\ FRE AL R IE

DISTRIBUTING DIAGRAM OF SWING ARMeeeeesccssccssscccsccesssces39-4(
8. kB gt iR K

DISTRIBUTING DIAGRAM OF GEAR HOUSINGeeesssssseesssccesccessed]-42
9. PR sh R

DISTRIBUTING DAIGRAM OF SWING ARM DRIVING SETeeessseeeed3-44
10 AR 1 56 fo 485 W 43 it P

DISTRIBUTING DAIGRAM OF TRANSMISSION GEAR HOUSING*+45-46
U1 SR B4 45 ey 4 fift P

DISTRIBUTING DIAGRAM OF TABLE & FOOTeeeeessssseesssccccccceesd7-48
12 AR BAAT 20 it P

DISTRIBUTING DIACRAM OF TABLE ACCESSORIESeeeessssesceesseed9 50
13, 2 AN o iR

DISTRIBUTING DIAGRAM OF SAFETY MECHANISMessseeesececseee5]_52
14, T HBHE

TOOL ACCRSSORIES.........................................................53_54



1. 43k 451950 18] /DISTRBUTING DIAGRAM OF HEAD

6 / 89101112 613 14 1o
/

/ }()

\
\ |
NG

i I|

35\34\33 32 31 \ 30— 2

i
!
\
1
i
!
II

III"-.B 6




1. 43k 451950 18] /DISTRBUTING DIAGRAM OF HEAD

Jr'5 (G = il 4 o H/iE
1 0399 [ AR R AT 3 SM9/64” X 40

2 0562 AR i 1

3 0502. 1 PRt B9 e 1

4 0502 PREAT i b SR T 1 SM15/64” X 28 1L=9
5 0673 SR i 7€ 1

6 0674 SR 7€ 2

7 MC060012 WS H IR SR IRET 5 M6 X 12

8 CB0601 M6 3L 2 ] 1 GB/T93 6

9 0799 SRR 1

10 0504 LS8 1

11 0305 LR FEIR L) 1 Nut SM1/4” X 40
12 0170 [ SL R AT 6 SM11/64” X 40

13 0553 AR 1

14 0319 ®9E JEHIFR 1 GB/T896 9

15 0316 Bt PE LR M 1

16 0318 R R 4 S 1

17 0317 BT BE R R M 1

18 0072 [ AR R AT 2 SM11/64” X 40

19 0474-1 168_1 )i 1

20 0680 AT A [ 7 A 1

21 NA0601 INFHIERE 1 V6

22 0017 R 1

23 0016 R e 5T 4 GB/T827 2X4
24 0632 16854 1

25 0787-1 By i A it 1

26 0787-2 By i A it 1

27 MC050010 WS H P[5 SR IRAT 1 GB/T70.2 M5X 10
28 0299 ) 1

29 0561 168 = ff1 Jik Ji 1

30 0650 5L 3 4 ] 4 GB/T93 10

31 0678 WLCHBET 2 GB/T70. 1 M10X 44
32 0678A WLCHBET 2 GB/T70.2 M10X57
33 MD050012 WS TGS IRET 7 GB/T70.3 M5X 12
34 0309A RGP 2

35 CA0801 M8y 2

36 MC080030 W 7S H 2 5 SR IRET 2 GB/T70. 2 M8X30
37 0330A PR B T 2 1

38 PA080030 AT 2 GB/T119. 2 8X30
39 0554 Ji [ 55 A 1

40 0508 Sk 1

41 0399A [ AR R T 1 SM9/64” X 40 L=8
42 0742 [ AR R AT 1 SM9/64” X 40

43 0505 G218 1




2. FUhEE ) G5 M A B /DISTRIBUTING DIAGRAM OF MAIN SHAFT DRIVING

48 24 1o 16




2. YL Bh £ K4 B /DISTRIBUTING DIAGRAM OF MAIN SHAFT DRIVING

Jr'5 5 fil k4 Hit K SES
1 0053 1EBhZE 2 2 SM15/64” X 28 1=8
2 0068 BEAT HIAR E 7 BRET 1 SM9/32” X 28
3 0069 B AT HIARIRET 1 SM9/32” X 28 =8
4 0340 ERER IR 1
5 0342 BT BRI 1
6 0343 BT BRI T 5K 1
7 0346 BT SR T R ET 1 M6
8 0347 BT BRI 1T P 1
9 0348 AR ERIEEEN 1
10 0349 Gl P I 4K 1
11 0350 AR EEESTIBEEN 1
12 0351 RS X & 1
13 0352 PR AT 2 SM11/64” X 40
14 0363 [53] Sk~PA7 1
15 0370 B s ) 3% 1
16 0371 B Hs ) AL IR 1
17 0480 PR 1
18 0499 B 1
19 0500 EEAT AR 1
20 0517 BRI 1
21 0519 B e 5 bl 1
22 0520 Bt 1
23 0521 TGN Rl NK35/20 1
24 0522 Bz e s A 1
25 0523 Iyl B AXK4565 1
26 0524 e e 1
27 0525 T 2 1
28 0528 ESUIIES 1
29 0528-1 BASGVR £l il 7k 4
30 0529 F i 1
31 0573-1 AT5x28T Jz a5 ik e 1
32 0573-2 B AT G T A Y 1
33 0603 AT5-600-1514 & Ji 1
34 0625 B e 4 i 1
35 0681 A 3
36 0682 S HY AN 22 1




2. YL Bh £ K4 B /DISTRIBUTING DIAGRAM OF MAIN SHAFT DRIVING

37 0748 BN 1

38 0749 TRV T A il 7k 1 600477 HR

39 0750 B RS 2

40 0756 R ST AR 1

41 0766 W N 1L Bh 22 2 SM5/16X 24 L=10
42 0788 WS H G S IRET 2 SM5/16X24 1=8
43 0792 Je Lk e 1

44 MB040012 WISHC Sk iR 22 2 GB/T80  M4X12
45 MB050005 WISHIC kiR 22 3 GB/T80 M5X5
46 MB060006 WS H G S IRET 2 GB/T80  M6X6
47 MB060012 WS H G S IRET 2 GB/T80  M6X 12
48 MD040008 WS HDTRIRET 3 GB/T70.3 M4 X8
49 MD050016 WS HIDTRIRET 3 GB/T70.3 M5X 16
50 MA080025 PN A A SRR AT 1 GB/T70.1 M8X25
51 NA0401 PERE 2 Nut M4




3. e &5 M4 iR I /DISTRIBUTING DIAGRAM OF THREAD-CLIP SET




3. e &5 M4 iR I /DISTRIBUTING DIAGRAM OF THREAD-CLIP SET

e ol 5 il £ & % IF
1 0003 [53] £F: 3k W 22 1 |SM11/64” X 40

2 0321 Je 2R 0 1

3 0324 e 21 HL 1

4 0325 e 28 s 4 i 3 1

5 0326 P Hs i 1

6 0328 A 4 L 1

7 0388 P& H e Ay 1

8 0399 [ S R 22 1 |SM9/64” X 40 1=8
9 0496 FALEHT 1

10 0636 Je 28 5 R 22 1 M5X12

11 0703 WA 1

12 0709 BT 1

13 0712 AT 1

14 0713 L B 2

15 0793 e 28 i 1

16 0794 Je 2k A 1

17 0795 Je Ll By 1

18 0796 FALR IR 1

19 0796. 1 FALEIR AT AT 1

20 0797 HhAk 2

21 MA030010 WS T Sk 2z 1 |GB/T70.1 M3X10
22 MA040014 WS H 7 K8 22 2 |GB/T70.1 M4X14
23 MA040016 WS H17 Sk Ig 22 1 [GB/T70.1 M4X16
24 MA040020 W7 Skl 22 2 |GB/T70.1 M4X20
25 PA025108 ®2.5%10.8 K474 1 |GB/T119.2 2.5X10.8




4, G JRE 45 K4 43 €] /DISTRIBUTING DIAGRAM OF NEEDLE BAR SET




4, G JRE 45 K4 43 €] /DISTRIBUTING DIAGRAM OF NEEDLE BAR SET

75 ] il % o= % I
1 0145 1/4%40%F 112842 1 [SM1/47X40 1=4.5
2 0207 e h2ET 1 M5X7.5
3 0208 Nt 1
4 0209 1B 1 [SM1/47X40 1L=3
5 0213 MA*8K: —F 1M kiR 22 1 GB/T948 M4X8
6 0214 [53] £F: 3k W 22 2 SM9/64” X 40
7 0358 1-EhE 2 ISM15/64” X 28 1=10
8 0386 ek 1
9 0399 9/64x402F [ 41 k1% 22 3 |SM9/64” X 40 1=8
10 0475 HAFIEM 4555 1
11 0489 PR AT e il 1
12 0492 e E T 1
13 0495 AR 1
14 0497 MAEF-E 1
15 0501 B4 1
16 05324 A 1
17 0533 B e A R 1
18 0534 PR AT 1
19 0535 PREGFT IR 1
20 0536 B ZEAT 1
21 0537 ARARIEES 1
22 0538 FREF I 1
23 0539 PRl A 1
24 0540 FREL S A B 1
25 0541 L FT R I B 1
26 0552A S VLI LR e 1
27 0789 BT AT R 3 i 1
28 CA0401 MA~F- 24 b 2 |GB/T95 4
29 CB0401 M4 1 55 B ] 2 |GB/T93 4
30 CP0527 L 1
31 MAO40010 | M4x10K W N7k 22 2 [GB/T70.1 M4X10
32 PB030200 JRERAE 1 |GB/T119.2 3X20




5EZINLR A3 /DISTRIBUTING DIAGRAM OF COUPLED MECHANISM




5. EE MK iR & /DISTRIBUTING DIAGRAM OF COUPLED MECHANISM

F5 | 5 T % o= % vas
1 0008 [53] £F: 3k W 22 1 [SM11/64” X 40 1.=7
2 0053 NS~ ¥4 2 ISM15/64” X 28 1=8
3 0116 [ Sk 22 4 SM3/16” X 28 1=10
4 0222 5 F1: Sk i 22 2 SM11/64” X 40 1L=6
5 0225 [53] £F: Sk W 22 1 [NO4-40UNC
6 0226 M4 — AT 1
7 0227 W RR 1 GB/T62 M6
8 0266 P 1
9 0302 ki 1
10 0400 1 EEET 2
11 0476-1 AN A - B2 1
12 0476-2 T [ J3g 3% 2 dh 1
13 0476-3 #10%H H 4 /8 1
14 0476-4 M6 7 ff WA B 1
15 0477 P A A 1
16 0488 R S 1
17 0490 JEFT 1 2y 1
18 0493 DA A 241 1
19 0494 T YA 1
20 0498 BRI 1
21 0531 JE TR 2
22 0542 PAR G 1
23 0543 T IEFT 1
24 0544 S5 2 AR 1
25 0545 BIHE Bl AN 1
26 0546 XU A 1
27 0548 BT 1
28 0549 Pt F 1
29 0550 JEAF T 3 48 1
30 0551 JEAFHALIERT 1
31 0683 I [5] H y 1 GB/T955 6
32 CA0401 MASF-3 1 [GB/T95 4
33 NA0401 M4 7S F R 1 [GB/T6170 M4
34 | MA050012 WS H 7 SKIEET 4 GB/T70.1 M5X12




6. [ JH &5 ¥ iR B /DISTRBUTING DIAGRAM OF PRESSERFOOT




6. [ JH &5 ¥ iR B /DISTRBUTING DIAGRAM OF PRESSERFOOT

e o 5 il % o & % i
1 0011 1-EhE 1 SM11/64” X 40 1.=8
2 0053 1-EhE 1 SM15/64” X 28 1.=8
3 0086 J 5 5 1
4 0216 [53] £F: 3k W 22 2 SM3/16” X 28
5 0217 AR 22 1 D=6.35 H=7.5
6 0218 JEAT AT 15 22 1 D=4.5 H=4.5
7 0219 AR 22 1 SM11/64” X 40 1=9. 5
8 0220A [53] £F: Sk W 22 1 SM11/64” X 40 1.=8
9 0301F AR 1
10 0354 L RIFEFT 1
11 0355 FA LR IR 1
12 0356. 1 FA £ 20 )R 1
13 0356. 2 A 2 2 R A 1
14 0356. 3 PN 2L REAT T 1
15 0357 /S HAINEERIN - 1
16 0400 1-8hiE 22 2 SM1/4” X 40 1=7
17 0478 kA 1
18 0481 AN A 1
19 0491 AN s g U g 22 1
20 0506 IS 1
21 0507 JEAFERRET 1
22 0509 JEAF 1
23 0510 JEAT P 3 1
24 0511 EVA 010 1
25 0514 & B AR T 1
26 0515 168 2 1
27 0798 WASe AT 1
28 1601 YA 1
29 | MBO60008 | M6*8K: P NFIkiZ 22 2 GB/T80 M6 X8




7. ¥R SR 4R /DISTRIBUTING DIAGRAM OF SWING ARM

11 728 6 20242320 21192625 27 9 2 8 12 13 10
: _‘II_‘II"‘III .Illll_‘nl_\ _h T |II




7. $EE A 4584 43 i Bl /DISTRIBUTING DIAGRAM OF SWING ARM
P | M 5 il 4 = %
1 0236 CF-10" 58 M5l %l & 2
2 0555 R AL B R 1
3 0557 Ly 1
4 0558 HAHhE 1
5 0560 168%% 1
6 0580-0730 B 1
7 0581 AT 7SN 1
8 0582 Bk 1
9 0583 IR 1E A e 1
10 0589 16825 1
11 0590 16825 ff1 5 1
12 0596 r) BB AR B R R 1
13 0606 RS15%32T $i 5% 1
14 0612 AR 1
15 0614 168424 1
16 0615 TR R ] B 1
17 0616 T BB ERF (1) 1
18 0617 JI BB B CF) 1
19 0626 BT 1
20 0627-1 W i 1
21 0627-2 i 1
22 0627-3 el 1
23 0627-4 R 1
24 0627-5 (el 1
25 0628-1 UAESTE 1
26 0628-2 (e
27 0693 A ] 5 1R 22 3 GB/T65 M5X10
28 0694 BT Mg 22 2
29 0785 PR P B 1
30 0785. 1 PR P PR 1
31 CB0801 ML 1 ] 2 GB/T93 8
32 MA030006 M3k6 NS T kiR 22 1 GB/T70.1 M3X6
33 MA050010 M5k10K: 75 H1 7 kiR 22 2 GB/T70.1 M5X10
34 MA060085 ME*851K: 7S H1 7 kiR 22 1 GB/T70.1 M6X85
35 MA080025 MBk25K: 7N H T kiR 22 2 GB/T70.1 M8X25
36 MB030003 M3*3K NS Gk IR 22 1 GB/T80  M5X5
37 MB050005 M55 /S TGSk iR 22 2 GB/T80  M5X5
38 MC060016 ME*161 7S A [0 Sk iR 22 2 GB/T70.2 M6X16
39 MD060014 ME* 14K P4 7S Ff LSk i 2 4 GB/T70.3 M6X14
40 PA040400 D4*40K:, “FATHY 1 GB/T119. 2 4X40
41 PA050100 510K “FATHY 1 GB/T119. 2 5X10
42 PA020118 D2X11.5 P44y 1 GB/T119.2 2X11.5




ZER 433 I /DISTRIBUTING DIAGRAM OF GEAR HOUSING




Ui %6 £r 4514 43 i 8 /DISTRIBUTING DIAGRAM OF GEAR HOUSING
5| T il 4 & % Es
1 0512 JimEsk CF) 1

2 0513 JimEk () 1

3 0576 ATH*23T JZ 5 i e 1

4 0578 IEvi e 1

5 0579 IEvi e 1

6 0591 R 1

7 0592 e 1

8 0593 R 1

9 0594 WA Fe I E 75 1

10 0595 WA G [ 0 5 1

11 0596 HKO7093% BR il 4 2

12 0755 680677 Ikl 4 1

13 0760 680477 NR VR ERE {7 fil7K 1

14 0767 hay Rl A 4 SM1/4” X 40 1=5
15 0771 O 4

16 CB0601 M6 5 3 2 P 4 GB/T93 6

17 | MA030006 WS H1 7 kI8 22 9 GB/T70.1 M3X6
18 | MA060025 WS 7 Sk 22 4 GB/T70.1 M6X25
19 | PA030148 AT 1 GB/T119.2 3X14.8
20 | PA030298 AT 1 GB/T119.2 3X29.8




9. L L EN A 4 K /DISTRIBUTING DAIGRAM OF SWING ARM DRIVING SET




9. L L EN A 4 K /DISTRIBUTING DAIGRAM OF SWING ARM DRIVING SET

e | T il 4 & % Es
1 0575 ATH*23T [ ki e 1

2 0577 SM*44T JZ 7 A %8 1

3 0584 690277 VR ERHM7K 1

4 0597 P2 [ o i 1

5 0598 B i e 1] o 1

6 0599 LS 1

7 0600 R ] o B 1

8 0601 HARES 1

9 0602 7006C VR ER & 2

10 0604 AT5-450-12 S5 k56 1

11 0605 SM—-385-9 A %E 7 1

12 0610 B v e ] B 1

13 0611 PRI [ e A 1

14 0751 SEH 1

15 0757 [53] H4 ] 1

16 0761 FLH 4 1

17 0766 Shav:RIwnIL: A 3 |SM5/16”X24 1=10
18 MA040012 WS 7 Sk 22 4 [GB/T70.1 M4X12
19 MA050012 WS T Skl 2z 1 GB/T70.1 M5X12
20 MA060020 WS 7 Sk 22 4 [GB/T70.1 M6X20
21 MA080020 WS T Skig 2z 4 |GB/T70.1 M8X20
22 MD030006 7S LS i 22 1 |GB/T70.3 M3X6
23 MD060014 7S F LS g 22 2 |GB/T70.3 M6X14
24 PA050300 AT 2 [GB/T119.2 5X30




10. A5 i 5 B 55 M iR € /DISTRIBUTING DAIGRAM OF TRANSMISSION
GEAR HOUSING




10. A5 i 56 B 45 M 0 i €] /DISTRIBUTING DAIGRAM OF TRANSMISSION GEAR

HOUSING

5 ] il £ & % Es
1 0559 P 2

2 0563 R 1

3 0564 W B 1

4 0565 WA 5 i 1

5 0566 W [5] 4 %8 120 1

6 0567 W1 5 B 2

7 0568 W [ A 8 58 1

8 0569 RS 1

9 0570 W[5 oA e 2 1

10 0571 R2480 77 VREKHhK 2

11 0572 6905 77 FEEREAHK 2

12 0574 AT5%28T a5 %6 1

13 0688 MB* 164 M1 A7 46 (3] o 1 22 4

14 0766 Shav: RIwnIL: A 2 SM5/16” X 24 1=10
15 CB0601 M6 5L 2 P 2 GB/T93 6

16 MA050016 WS 7 Sk 22 4 GB/T70.1  M5X16
17 MA060040 WS T Sk 2z 2 GB/T70.1  M6X40
18 PA050148 AT 2 GB/T119.2 5X14.8
19 PA050300 AT 2 GB/T119.2 5X30




11. SEABIZE 45 0y 20 I /DISTRIBUTING DIAGRAM OF TABLE & FOOT




11 5545 I 2R 25 ¥ 43 @ €] /DISTRIBUTING DIAGRAM OF TABLE & FOOT

¥ 5 5 il 4 & % Es
1 0470 JI A8 S A AL 4 |GB/T5793 M12X37
2 0471 M1 2555 £ P 4 GB/T93 12

3 0526 J7 1) 3% Kl & PHS6 (BGK) 2 |PHS6

4 0527 =y 1

5 0618 TG 1

6 0619 JEI 48 S A 2

7 0620 AR 1

8 0621 EX L 1

9 0622 EEMAL Bl % 1

10 0623 A i o BA 1

11 0624 BM-1820F26FB 2 =X 4l 2k 2

12 0633 R R 4

13 0647 Ak CS 8N 8  [GB/T6170 M12
14 0649 P 4

15 0650 M1O5HL: 24 P 8 GB/T93 10

16 0651 M107N ffi #4 JE MR 4 GB/T923 M10

17 0676 JEG A [#] 5 WSk B2 AT 4 |GB/T901 M10X100
18 0677 M1075 F I8 BE 4 |GB/T6170 M10

19 0720 SEV2 S 1

20 0721 K PrATHIEE] 1

21 0722 U 1

22 0723 T RET 1

23 0724 g bt 1

24 CB0601 M6 5 3 2 P 2 GB/T93 6

25  |MB060010 WSSk i 22 4 GB/T180  M6X10
26 [MC060020 7N F 1R SR ET 3 GB/T70.3 M6X20
27 NA0601 7N FA B RE 2 |GB/T6170 M6

28 0830 J7 EhWRET 6 GB/T794 M8X75
29 0831 g 6  |GB/T5287 8

30 0832 M85 3 £ P 6 GB/T93 8

31 0833 IR L] 6 GB/T6170 M8

32 |HTHIA HCB-3/4-220/380V 1

33 0659 —ff 7 M62 1

34 |MC050010 S 3 SR ET 2 GB/T70.3 M5X10




12. B0 R4 % 18 /DISTRIBUTING DIACRAM OF TABLE ACCESSORIES




12. S5 BHE 5 % & /DISTRIBUTING DIACRAM OF TABLE ACCESSORIES

¥ 5 5 il % & % Es
1 0660 S il 1
2 0634 b 1
3 0645 N ¥4 6
4 0646 fh Je B 2
5 PF-4N PRI 4 1




13. 24k 5 % & /DISTRIBUTING DIAGRAM OF SAFETY MECHANISM




13. 24k 5 % & /DISTRIBUTING DIAGRAM OF SAFETY MECHANISM

5 5 il 4 W % Es

1 0170 A [R] Sk i 22 2 SM11/64” X 40

2 0683 A E kA 1 GB/T955 6

3 1600 Il 5 Jo 1

4 1602 YA 1

5 1603 9/64%402F [ 72 MR 22 2 SM9/64” X 40

6 1604 iR o2 1

7 1605 e e 4 1

8 CA0401 M4F-4E ] 2 |GB/T95 4




14. T EEK /TOOL ACCRSSORIES




14. T H 4% /TOOL ACCRSSORIES

5 5 il % o= %
1 0207 £t R iR 22 2

2 0218 BTz 1 SM9/64” X 40
3 0301G AN 1

4 0325 JE 28 1 4 i 3 1

5 0389 i 1

6 0606 RS15%32T $4i4% 3

7 0626 ¥ 3

8 0628-2 BT 2

9 0663-3%100 #3 T JE AT K 100mm 1

10 0663-4%150 #4 T BT K 150mm 1

11 0664-1. 5 #1.5 L JENAITF 1

12 0664-2 #2 L B NAIRTF 1

13 0664-2. 5 #2.5 L JENAIRTF 1

14 0664-3 #3 L BN AT 1

15 06644 #4 L B NAIRTF 1

16 0664-5 #5 L BN FHITF 1

17 0664-6 #6 L BN AT 1

18 0665 — IR (VM) 1

19 0666 —FE 2l () 1

20 0667 — R (O 1

21 0672 LHa 1

22 0694 Bl AR IR 22 2

23 0709 T 2R L 1

24 0769 F e HUH 1

25 CP0527 L 10

26 MA050010 INFATT kiR 22 2 M5 X 10
27 PVC I Bl 1

28 MA040010 L L iy LBk 2 GB/T70.1 M4X10




